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SPORTON LAB.
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In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant5 5955 See test graph See test graph PASS
Ant7 5955 See test graph See test graph PASS
Ant5 6175 See test graph See test graph PASS
Ant7 6175 See test graph See test graph PASS
Ant5 6415 See test graph See test graph PASS
Ant7 6415 See test graph See test graph PASS
Ant5 6435 See test graph See test graph PASS
Ant7 6435 See test graph See test graph PASS
Ant5 6475 See test graph See test graph PASS
Ant7 6475 See test graph See test graph PASS
Ant5 6515 See test graph See test graph PASS
Ant7 6515 See test graph See test graph PASS
Ant5 6535 See test graph See test graph PASS
HAX20MIMO Ant7 6535 See test graph See test graph PASS
Ant5 6695 See test graph See test graph PASS
Ant7 6695 See test graph See test graph PASS
Ant5 6855 See test graph See test graph PASS
Ant7 6855 See test graph See test graph PASS
Ant5 6875 See test graph See test graph PASS
Ant7 6875 See test graph See test graph PASS
Ant5 6895 See test graph See test graph PASS
Ant7 6895 See test graph See test graph PASS
Ant5 6995 See test graph See test graph PASS
Ant7 6995 See test graph See test graph PASS
Ant5 7095 See test graph See test graph PASS
Ant7 7095 See test graph See test graph PASS
Ant5 5965 See test graph See test graph PASS
Ant7 5965 See test graph See test graph PASS
Ant5 6165 See test graph See test graph PASS
Ant7 6165 See test graph See test graph PASS
Ant5 6405 See test graph See test graph PASS
Ant7 6405 See test graph See test graph PASS
Ant5 6445 See test graph See test graph PASS
Ant7 6445 See test graph See test graph PASS
Ant5 6485 See test graph See test graph PASS
Ant7 6485 See test graph See test graph PASS
Ant5 6525 See test graph See test graph PASS
Ant7 6525 See test graph See test graph PASS
11AX40MIMO Ant5 6565 See test graph See test graph PASS
Ant7 6565 See test graph See test graph PASS
Ant5 6685 See test graph See test graph PASS
Ant7 6685 See test graph See test graph PASS
Ant5 6845 See test graph See test graph PASS
Ant7 6845 See test graph See test graph PASS
Ant5 6885 See test graph See test graph PASS
Ant7 6885 See test graph See test graph PASS
Ant5 6925 See test graph See test graph PASS
Ant7 6925 See test graph See test graph PASS
Ant5 6965 See test graph See test graph PASS
Ant7 6965 See test graph See test graph PASS
Ant5 7085 See test graph See test graph PASS
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Ant7 7085 See test graph See test graph PASS
Ant5 5985 See test graph See test graph PASS
Ant7 5985 See test graph See test graph PASS
Ant5 6145 See test graph See test graph PASS
Ant7 6145 See test graph See test graph PASS
Ant5 6385 See test graph See test graph PASS
Ant7 6385 See test graph See test graph PASS
Ant5 6465 See test graph See test graph PASS
Ant7 6465 See test graph See test graph PASS
Ant5 6545 See test graph See test graph PASS
Ant7 6545 See test graph See test graph PASS
Ant5 6625 See test graph See test graph PASS
11AX80MIMO Ant7 6625 See test graph See test graph PASS
Ant5 6705 See test graph See test graph PASS
Ant7 6705 See test graph See test graph PASS
Ant5 6785 See test graph See test graph PASS
Ant7 6785 See test graph See test graph PASS
Ant5 6865 See test graph See test graph PASS
Ant7 6865 See test graph See test graph PASS
Ant5 6945 See test graph See test graph PASS
Ant7 6945 See test graph See test graph PASS
Ant5 7025 See test graph See test graph PASS
Ant7 7025 See test graph See test graph PASS
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21.090 MHz 31,640 MHz = 200.000 kHz 6.20628 GHz -62.74 dém -55.48 dB -15.80 dB
31.640 MHz 50,000 MHz |~ 200.000 kHz 6.20848 GHz -62.62 dBm -55.35 dB -15.35 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6415

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset

15.59 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm
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s s
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-80 dBm

CF 6.415 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.91 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32.460 MHz 200,000 kHz 6.38224 GHz -64.06 dém -56.16 dB -16.16 dB
-32.460MHz | -21.640 MHz | 200.000 kHz | 6.38258 GHz -63.82dBm | 55.92dB | -15.97 dB
21,640 MHz -11,820 MHz | 200.000 kHz 6.40308 GHz -45.07 dBm -37.16 dB -17.08 dB
-11.820 MHz -10.820 MHz | 200.000 kHz 6.40319 GHz -45.32 dBm -37.41 dB -17.51 dB

10.820 MHz 11.820 MHz = 200.000 kHz 6.42681 GHz -45.24 dBm -37.34 dB -17.64 dB
11.820 MHz 21.640 MHz 200,000 kHz 6.42699 GHz -44.83 dBm -36.92 dB -16.79 dB
21,640 MHz 32,460 MHz  200.000 kHz 6.44709 GHz -63.32 dém -55.41 dB -15.83 dB
32.460 MHz 50,000 MHz |~ 200.000 kHz 6.44775 GHz -63.38 dBm -55.47 dB -15.47 dB
™
| ) W
Dats: 4.JUL.Z 16:27:28

11AX20MIMO_Ant7_6415

Spectrum

&)

Ref Level 10.00 dBm
Count 100/100

Offset 15.62 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.415 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.71 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz -31.670 MHz 200,000 kHz 6.38204 GHz -63.47 dém -55.76 dB -15.76 dB
-31670MHz | -21.110 MHz | 200.000 kHz | 6.38342 GHz -63.17 dBm | 5546dB  -15.56 dB
-21.110 MHz 11,560 MHz | 200.000 kHz 6.40322 GHz -45.44 dBm -37.73 dB -17.54 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.40344 GHz -45.51 dBm -37.80 dB -17.90 dB

10.560 MHz 11.560 MHz = 200.000 kHz 6.42654 GHz -43.50 dBm -35.79.dB -16.09 dB
11.560 MHz 21,110 MHz = 200,000 kHz 6.42665 GHz -43.49 dBm -35.77 dB -15.70 dB
21.110 MHz 31670 MHz = 200.000 kHz 6.44653 GHz -63.44 dBm 55.72 dB -15.80 dB
31.670 MHz 50,000 MHz |~ 200.000 kHz 6.44728 GHz -63.38 dBm -55.67 dB -15.67 dB
™
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samranis. FCC RF Test Report Report No. : FR452307F

11AX20MIMO_Ant5_6435

Spectrum

Ref Level 10.00 dBm  Offset 15.60 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PAES
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-70 dBm

-80 dBm

CF 6.435 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -32,420 MHz 200,000 kHz 6.40203 GHz -64.35 dBm -56.31 dB -16.31 dB
-32,420MHz | -21.610MHz | 200,000 kHz | 6.40294 GHz -63.92 ddm | 55.88dB  -16.28dB
-21.610 MHz -11.810 MHz | 200.000 kHz 6.42297 GHz -44.26 dBm -36.23 dB -16.05 dB
-11.810 MHz -10.810 MHz | 200.000 kHz 6.42324 GHz -43.20 dBm -35.17 dB -16.07 dB
10.810 MHz 11.810 MHz = 200.000 kHz 6.44678 GHz -45.07 dBm -37.04 dB -17.74 dB
11.810 MHz 21,610 MHz 200,000 kHz 6.44688 GHz -44.78 dBm -36.75dB -16.69 dB
21,610 MHz 32,420 MHz  200.000 kHz 6.46732 GHz -63.27 dém -55.24 dB -15.36 dB
32,420 MHz 50,000 MHz |~ 200.000 kHz 6.46840 GHz -63.52 dBm -55.49 dB -15.49 dB
7
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Date: 4.JUL.2 16:29:05

11AX20MIMO_Ant7_6435

Spectrum o
Ref Level 10.00 dBm  Offset 15.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.730 MHz 200,000 kHz 6.40297 GHz -64.78 dBm -56.66 dB -16.66 dB
-31.730MHz | -21,150MHz 200,000 kHz | 6.40332 GHz -64.75 ddm | 56.62dB -16.69 dB
-21.150 MHz -11.580 MHz | 200.000 kHz 6.42336 GHz -44.82 dBm -36.70 dB -16.64 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 6.42344 GHz -44.56 dBm -36.43 dB -16.73 dB
10.580 MHz 11.580 MHz = 200.000 kHz 6.44658 GHz -45.71 dBm -37.59dB -17.69 dB
11.580 MHz 21,150 MHz =~ 200,000 kHz 6.44660 GHz -44.38 dBm -36.25dB -16.24 dB
21.150 MHz 31,730 MHz = 200.000 kHz 6.46657 GHz -64.69 dBm -56.56 dB -16.75 dB
31.730 MHz 50,000 MHz |~ 200.000 kHz 6.46760 GHz -64.45 dém -56.32 dB -16.32 dB

il J [T
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Sporton International Inc. (Kunshan) Page Number 1 Al124 of A240
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6475

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset

15.35 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.75 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32.030 MHz 200,000 kHz 6.44289 GHz -63.43 dém -55.68 dB -15.68 dB
-32.030MHz | -21,350 MHz | 200.000 kHz | 6.44306 GHz -63.67 dBm | -55.93dB  -16.02dB
21,350 MHz 11,680 MHz | 200.000 kHz 6.46305 GHz -44.24 dBm -36.50 dB -16.27 dB
-11.680 MHz -10.680 MHz | 200.000 kHz 6.46333 GHz -43.69 dBm -35.94 dB -16.04 dB

10.680 MHz 11.680 MHz = 200.000 kHz 6.48665 GHz -44.46 dBm -36.71dB -17.21de
11.680 MHz 21,350 MHz =~ 200,000 kHz 6.48672 GHz -43.40 dBm -35.66 dB -15.63 dB
21.350 MHz 32,030 MHz  200.000 kHz 6.50702 GHz -63.27 dém -55.52 dB -15.54 dB
32.030 MHz 50,000 MHz |~ 200.000 kHz 6.50735 GHz -63.21 dBm -55.46 dB -15.46 dB
™
| ) [T
Dats: 4.JUL.Z 16:30:4

11AX20MIMO_Ant7_6475

Spectrum

&)

Ref Level 10.00 dBm
Count 100/100

Offset

15.34 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.475 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -8.32 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,520 MHz 200,000 kHz 6.44222 GHz -65.48 dém -57.16 dB -17.16 dB
-31520MHz | -21.010 MHz | 200.000 kHz | 6.44352 GHz -65.99 dBm | 57.67dB | -17.71dB
-21.010 MHz -11.510MHz | 200.000 kHz 6.46324 GHz -44.46 dBm -36.14 dB -15.93 dB
-11.510 MHz -10.510MHz | 200.000 kHz 6.46349 GHz -43.79 dBm -35.48 dB -15.58 dB

10.510 MHz 11.510 MHz = 200.000 kHz 6.48649 GHz -45.60 dBm -37.28dB -17.58 dB
11.510 MHz 21.010 MHz = 200,000 kHz 6.48653 GHz -44.30 dBm -35.98 dB -15.96 dB
21.010 MHz 31,520 MHz  200.000 kHz 6.50624 GHz -65.46 dBm 57.14 dB -17.47 dB
31.520 MHz 50,000 MHz |~ 200.000 kHz 6.50753 GHz -65.70 dBm -57.38 dB -17.38 dB
™
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Date: 16:31

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6515

Spectrum
Ref Level 10.00 dBm Offset 15.39 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PAES
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30 dem

-80 dBm

CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -33.140 MHz 200,000 kHz 6.48097 GHz -64.96 dBm -57.06 dB -17.06 dB
-33.140MHz | -22,090 MHz | 200.000 kHz | 6.48210 GHz -65.12 ddm | 57.22dB -17.47dB
-22,090 MHz -12,050 MHz | 200.000 kHz 6.50279 GHz -45.66 dBm -37.76 dB -17.63 dB
-12,050 MHz -11.050 MHz | 200.000 kHz 6.50297 GHz -46.33 dBm -38.42 dB -18.72 dB
11.050 MHz 12.050 MHz = 200.000 kHz 6.52703 GHz -46.44 dBm -38.53dB -19.03 dB
12.050 MHz 22,090 MHz =~ 200,000 kHz 6.52723 GHz -46.40 dBm -38.50 dB -18.36 dB
22,090 MHz 33,140 MHz | 200.000 kHz 6.54774 GHz -64.84 dBm -56.93 dB -17.36 dB
33.140 MHz 50,000 MHz |~ 200.000 kHz 6.54819 GHz -65.09 dém -57.19 dB -17.19 dB
7
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Date: 4.JUL.2

11AX20MIMO_Ant7_6515

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.31 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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-40 dBm
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-60 dBm
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-80 dBm

CF 6.515 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Peak Power -7.88 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz -31.860 MHz 200,000 kHz 6.48304 GHz -63.57 dém -55.60 dB -15.60 dB
-31.860MHz | -21.240 MHz | 200.000 kHz | 6.48316 GHz -63.54 dBm | 556608 -15.68 dB
21,240 MHz 11,620 MHz | 200.000 kHz 6.50331 GHz -44.40 dBm -36.52 dB -16.46 dB
-11.620 MHz -10.620 MHz | 200.000 kHz 6.50339 GHz -45.19 dBm -37.32 dB -17.42 dB

10.620 MHz 11.620 MHz = 200.000 kHz 6.52661 GHz -44.98 dBm -37.11dB -17.21de
11,620 MHz 21.240 MHz |~ 200,000 kHz 6.52670 GHz -44.94 dBm -37.06 dB -17.00 dB
21.240 MHz 31,860 MHz = 200.000 kHz 6.54668 GHz -64.00 dém -56.12 dB -16.33 dB
31.860 MHz 50,000 MHz |~ 200.000 kHz 6.54758 GHz -63.82 dBm -55.94 dB -15.94 dB
™
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Dats: 16:33:14

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6535

Spectrum
Ref Level 10.00 dBm  Offset 15.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.830 MHz 200,000 kHz 6.50228 GHz -64.38 dBm -56.32 dB -16.32 dB
-31.830MHz | -21.220MHz | 200,000 kHz | 6.50333 GHz -64.37 ddm | 56.32dB -16.51dB
-21.220 MHz -11.610 MHz | 200.000 kHz 6.52336 GHz -44.12 dBm -36.07 dB -16.04 dB
-11.610 MHz -10.610 MHz | 200.000 kHz 6.52340 GHz -44.25 dBm -36.20 dB -16.30 dB
10.610 MHz 11.610 MHz = 200.000 kHz 6.54657 GHz -44.40 dBm -36.34 dB -17.04 dB
11,610 MHz 21,220 MHz = 200,000 kHz 6.54662 GHz -44.28 dBm -36.23dB -16.22 dB
21.220 MHz 31,830 MHz = 200.000 kHz 6.56652 GHz -64.12 dém -56.07 dB -16.43 dB
31.830 MHz 50,000 MHz |~ 200.000 kHz 6.56686 GHz -64.58 dBm -56.53 dB -16.53 dB
7
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Date: 4.JUL.2 16:34:24

11AX20MIMO_Ant7_6535

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15,49 d&

Mode Sweep

@ 1Rm View
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CF 6.535 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -7.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.260 MHz | 200.000 kHz 6.50350 GHz -63.43 dém 55.54 dB -15.54 dB
-31.260MHz | -20,840MHz  200.000 kHz | 6.50377 GHz -63.57 dém | -55.69dB  -15.71dB
-20.840 MHz -11.420 MHz | 200.000 kHz 6.52346 GHz -44.00 dBm -36.12 dB -16.01 dB
-11.420 MHz -10.420 MHz | 200.000 kHz 6.52361 GHz -43.51 dBm -35.63dB -16.33 dB
10.420 MHz 11.420 MHz = 200.000 kHz 6.54640 GHz -43.90 dBm -36.01dB -16.51 dB
11.420 MHz 20.840 MHz = 200,000 kHz 6.54647 GHz -44.03 dBm -36.15dB -16.11dB
20.840 MHz 31,260 MHz = 200.000 kHz 6.56603 GHz -63.65 dém -55.77 dB -16.04 dB
31.260 MHz 50,000 MHz |~ 200.000 kHz 6.56691 GHz -63.68 dBm -55.80 dB -15.80 dB
T
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6695

Spectrum
Ref Level 10.00 dBm  Offset 15.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.21 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -32,400 MHz 200,000 kHz 6.66258 GHz -63.93 dBm 5572 dB -15.72 dB
-32,400 MHz | -21.600 MHz = 200,000 kHz | 6.66274 GHz -64.15 dam 55.94dB  -16.09 dB
-21.600 MHz -11.800 MHz | 200.000 kHz 6.68307 GHz -45.39 dBm -37.18.dB -17.08 dB
-11.800 MHz -10.800 MHz | 200.000 kHz 6.68324 GHz -45.42 dBm -37.21dB -17.91dB
10.800 MHz 11.800 MHz = 200.000 kHz 6.70673 GHz -45.60 dBm -37.39dB -18.89 dB
11.800 MHz 21,600 MHz = 200,000 kHz 6.70685 GHz -45.88 dBm -37.67 dB -17.63 dB
21.600 MHz 32,400 MHz  200.000 kHz 6.72698 GHz -64.62 dBm -56.41 dB -16.80 dB
32,400 MHz 50,000 MHz |~ 200.000 kHz 6.72783 GHz -64.74 dBm -56.53 dB -16.53 dB
7
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11AX20MIMO_Ant7_6695

Spectrum o

Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit heck PARS
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CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -32,010 MHz 200,000 kHz 6.66293 GHz -60.80 dBm -53.47 dB -13.47 dB
-32,010MHz  -21.340MHz | 200,000 kHz | 6.66315 GHz -60.73 ddm | 5340dB  -13.58dB
-21.340 MHz -11.670 MHz | 200.000 kHz 6.68321 GHz -43.58 dBm -36.25 dB -16.15 dB
-11.670 MHz -10.670 MHz | 200.000 kHz 6.68336 GHz -43.60 dBm -36.27 d -16.77 dB
10.670 MHz 11.670 MHz = 200.000 kHz 6.70662 GHz -42.53 dBm -35.20 dB -16.30 dB
11.670 MHz 21,340 MHz 200,000 kHz 6.70669 GHz -42.70 dBm -35.37 dB -15.35 dB
21,340 MHz 32,010 MHz = 200.000 kHz 6.72684 GHz -61.65 dém -54.32 dB -14.52 dB
32,010 MHz 50,000 MHz |~ 200.000 kHz 6.72807 GHz -61.68 dBm -54.35 dB -14.35 dB
7
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6855

Spectrum
Ref Level 10.00 dBm  Offset 15.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.19 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.920 MHz 200,000 kHz 6.82301 GHz -62.13 dBm -53.94 dB -13.94 dB
-31.920MHz | -21.280MHz 200,000 kHz | 6.82344 GHz -61.58 ddm | 53.39dB -13.81dB
-21.280 MHz -11.640 MHz | 200.000 kHz 6.84331 GHz -43.70 dBm -35.51 dB -15.46 dB
-11.640 MHz -10.640 MHz | 200,000 kHz 6.84337 GHz -44.22 dBm -36.03 dB -16.33 dB
10.640 MHz 11.640 MHz = 200.000 kHz 6.86664 GHz -44.78 dBm -36.60 dB -16.70 dB
11.640 MHz 21.280 MHz = 200,000 kHz 6.86673 GHz -44.35 dBm -36.16 dB -16.00 dB
21.280 MHz 31,920 MHz | 200.000 kHz 6.88686 GHz -62.53 dém -54.34 dB -14.42 db
31.920 MHz 50,000 MHz |~ 200.000 kHz 6.88699 GHz -62.61 dBm -54.42 dB -14.42 dB
7
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Date: 4.JUL.2

11AX20MIMO_Ant7_6855

Spectrum o

Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PAES
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CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.45 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.740 MHz 200,000 kHz 6.82281 GHz -59.89 dBm 52.43 dB -12.43 dB
-31.740MHz | -21.160 MHz = 200,000 kHz | 6.82359 GHz -59.41 ddm | 5196dB  -12.33dB
-21.160 MHz -11.580 MHz | 200.000 kHz 6.84335 GHz -41.86 dBm -34.40 dB -14.34 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 6.84346 GHz -41.73 dBm -34.28 dB -14.98 dB
10.580 MHz 11.580 MHz = 200.000 kHz 6.86657 GHz -42.06 dBm -34.61dB -14.91 dB
11.580 MHz 21,160 MHz =~ 200,000 kHz 6.86676 GHz -41.94 dBm -34.48 dB -1434 dB
21.160 MHz 31,740 MHz | 200.000 kHz 6.88653 GHz -60.78 dém 53.33 dB -13.57 db
31.740 MHz 50,000 MHz |~ 200.000 kHz 6.88745 GHz -60.63 dBm -532.18 dB -13.18 dB
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6875

Spectrum

Ref Level 10.00 dBm  Offset 15.47 dB Mode Sweep

Count 100/100

[® 1Rm View
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -32,820 MHz 200,000 kHz 6.84151 GHz -61.75 dBm -54.09 dB -14.09 dB
-32,820 MHz -21,880 MHz | 200.000 kHz 6.84225 GHz -61.76 dBm -54.10 dB -14.17 dB
-21.880 MHz -11.940 MHz 200,000 kHz 6.86292 GHz -44.77 dBm -37.11dB -16.99 dB
-11.940 MHz -10.940 MHz | 200,000 kHz 6.86307 GHz -44.54 dBm -36.87 dB -16.97 dB
10.940 MHz 11.940 MHz = 200.000 kHz 6.88694 GHz -45.58 dBm -37.91dB -18.01 dB
11.940 MHz 21.880 MHz 200,000 kHz 6.88701 GHz -45.15 dam -37.48 dB -17.43 dB
21.880 MHz 32,820 MHz | 200.000 kHz 6.90778 GHz -62.34 dém -54.68 dB -14.72 dB
32.820 MHz 50,000 MHz |~ 200.000 kHz 6.90820 GHz -62.55 dBm -54.89 dB -14.89 dB
I )
Date: 4.JUL.2

11AX20MIMO_Ant7_6875

Spectrum o

Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PAES
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-70 dBm

-80 dBm

CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32,760 MHz 200,000 kHz 6.84223 GHz -60.54 dBm -53.02 dB -13.02 dB
-32,760 MHz -21.840 MHz | 200,000 kHz 6.84232 GHz -60.57 dBm -53.05 dB -13.13 dB
-21.840 MHz -11.920 MHz | 200.000 kHz 6.86273 GHz -43.16 dBm -35.64 dB -15.36 dB
-11.920 MHz -10.920 MHz | 200.000 kHz 6.86313 GHz -42.83 dBm -35.31dB -16.21 dB
10.920 MHz 11.920 MHz = 200.000 kHz 6.88692 GHz -42.80 dBm -35.28 dB -15.38 dB
11.920 MHz 21.840 MHz =~ 200,000 kHz 6.88699 GHz -42.70 dBm -35.18 dB -15.12 dB
21.840 MHz 32,760 MHz  200.000 kHz 6.90769 GHz -60.84 dém 53.32 dB -13.40 dB
32.760 MHz 50,000 MHz |~ 200.000 kHz ©5.90807 GHz -61.08 dém -52.56 dB -13.56 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6895

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.57 dB

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf==28:
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-70 dBm

-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.07 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency Power Abs | PowerRel |  ALimit |
-50.000 MHz -32.130 MHz 200,000 kHz 6.86261 GHz -61.88 dém -53.81 dB -13.81dB
-32.130MHz | -21.420 MHz | 200.000 kHz | 6.86311 GHz -61.90 dBm | -53.83dB | -14.10dB
21,420 MHz -11.710MHz | 200.000 kHz 6.88319 GHz -44.93 dBm -36.85 dB -16.77 dB
-11.710 MHz -10.710MHz | 200.000 kHz 6.88330 GHz -45.52 dBm -37.44 dB -17.54 dB

10.710 MHz 11.710 MHz = 200.000 kHz 6.90669 GHz -45.49 dBm -37.42dB -17.92 db
11.710 MHz 21,420 MHz 200,000 kHz 6.90681 GHz -45.60 dBm -37.53dB -17.45 dB
21.420 MHz 32,130 MHz | 200.000 kHz 6.92678 GHz -62.89 dém -54.82 dB -15.21 dB
32.130 MHz 50,000 MHz |~ 200.000 kHz 6.02743 GHz -63.48 dBm -55.40 dB -15.40 dB
™
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Dats: 4.JUL.Z

11AX20MIMO_Ant7_6895

Spectrum o
Ref Level 10.00 dBm  Offset 15.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -32,810 MHz 200,000 kHz 6.86149 GHz -60.62 dBm 5272 dB -12.72dB
-32,810MHz  -21.870MHz 200,000 kHz | 6.86242 GHz -60.57 ddm | 5267dB | -12.92dB
-21.870 MHz -11.940 MHz 200,000 kHz 6.88300 GHz -43.57 dBm -35.67 dB -15.63 dB
-11.940 MHz -10.940 MHz | 200,000 kHz 6.88307 GHz -43.98 dBm -36.08 dB -16.18 dB
10.940 MHz 11.940 MHz = 200.000 kHz 6.90694 GHz -44.24 dBm -36.35dB -16.45 dB
11.940 MHz 21.870 MHz 200,000 kHz 6.90695 GHz -44.07 dBm -36.17 dB -16.16 dB
21.870 MHz 32,810 MHz = 200.000 kHz 6.92747 GHz -60.70 dém -52.80 dB -13.18 dB
32.810 MHz 50,000 MHz |~ 200.000 kHz 6.92799 GHz -60.23 dém -52.34 dB -12.34 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_6995

Spectrum

Ref Level 10.00 dBm  Offset 15.82 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PAES
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-80 dBm

CF 6.995 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -8.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -33.170 MHz 200,000 kHz 6.96161 GHz -61.87 dBm -53.53 dB -13.53 dB
-33.170MHz | -22,110MHz 200,000 kHz | 6.96204 GHz -61.78 ddm | 5344dB -13.66 dB
22,110 MHz -12,060 MHz | 200.000 kHz 6.98284 GHz -45.71 dBm -37.37 dB -17.28 dB
-12,060 MHz -11.060 MHz 200,000 kHz 6.98298 GHz -46.39 dBm -38.05 dB -18.75 dB
11.060 MHz 12.060 MHz = 200.000 kHz 7.00706 GHz -45.34 dBm -37.00dB -17.10 dB
12.060 MHz 22,110 MHz =~ 200,000 kHz 7.00707 GHz -45.17 dBm -36.83dB -16.82 dB
22,110 MHz 33.170 MHz | 200.000 kHz 7.02751 GHz -62.29 dém -53.95 dB -14.68 dB
33.170 MHz 50,000 MHz |~ 200.000 kHz 7.02819 GHz -62.72 dgm -54.38 dB -14.38 dB
7
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11AX20MIMO_Ant7_6995

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset

15.79 dB Mode Sweep

@ 1Rm View

Limit ¢heck
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-10 dBm

-20 dBm

-30 dBm

-40 dBm
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-60 dBm

-70 dBm

-80 dBm

CF 6.995 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -9.13 dBm

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -32.450 MHz 200,000 kHz 6.96103 GHz -62.24 dém 53.11 dB -13.11dB
-32.450MHz | -21.630 MHz | 200.000 kHz | 6.96278 GHz -62.24 dBm  -53.12dB  -13.37dB
21,630 MHz -11,820MHz | 200.000 kHz 6.98301 GHz -45.94 dBm -36.82 dB -16.67 dB
-11.820 MHz -10.820 MHz | 200.000 kHz 6.98319 GHz -45.87 dBm -36.75 dB -16.85 dB

10.820 MHz 11.820 MHz = 200.000 kHz 7.00681 GHz -44.57 dBm -35.45dB -15.75 dB

11.820 MHz 21,630 MHz 200,000 kHz 7.00694 GHz -44.21 dBm -35.08 dB -14.99 dB

21,630 MHz 32,450 MHz | 200.000 kHz 7.02728 GHz -63.54 dém -54.42 dB -14.61 dB

32.450 MHz 50,000 MHz |~ 200.000 kHz 7.02825 GHz -63.29 dBm -54.16 dB -14.16 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX20MIMO_Ant5_7095

Spectrum
Ref Level 10.00 dBm  Offset 15.37 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit heck PARS
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CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.,560 MHz 200,000 kHz 7.06340 GHz -60.31 dBm 52.78 dB -12.78 dB
-31.560 MHz | -21.040MHz 200,000 kHz | 7.06353 GHz -60.17 ddm | 5265dB  -12.75dB
-21.040 MHz -11.520 MHz | 200.000 kHz 7.08338 GHz -42.18 dBm -34.66 dB -14.57 dB
-11.520 MHz -10.520 MHz | 200.000 kHz 7.08349 GHz -42.32 dBm -34.80 dB -14.90 dB
10.520 MHz 11.520 MHz = 200.000 kHz 7.10649 GHz -41.99 dBm -34.47 dB -15.17 dB
11.520 MHz 21.040 MHz 200,000 kHz 7.10656 GHz -42.61 dBm -35.09dB -15.06 dB
21.040 MHz 31,560 MHz = 200.000 kHz 7.12623 GHz -61.67 dém -54.15 dB -14.53 dB
31.560 MHz 50,000 MHz |~ 200.000 kHz 7.12774 GHz -62.10 dgm -54.58 dB -14.58 dB
7
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11AX20MIMO_Ant7_7095

Spectrum o
Ref Level 10.00 dBm  Offset 15.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.730 MHz 200,000 kHz 7.06310 GHz -63.09 dBm -54.15 dB -14.15 dB
-31.730MHz | -21,150MHz 200,000 kHz | 7.06356 GHz -62.64 ddm | 53.70dB  -14.02dB
-21.150 MHz -11.580 MHz | 200.000 kHz 7.08327 GHz -44.35 dBm -35.41 dB -15.28 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 7.08343 GHz -45.26 dBm -36.32 dB -16.42 dB
10.580 MHz 11.580 MHz = 200.000 kHz 7.10658 GHz -44.81 dBm -35.87 dB -15.97 dB
11.580 MHz 21,150 MHz =~ 200,000 kHz 7.10663 GHz -44.11 dBm -35.18 dB -15.14 dB
21.150 MHz 31,730 MHz = 200.000 kHz 7.12657 GHz -64.27 dgm -55.33 dB -1551 dB
31.730 MHz 50,000 MHz |~ 200.000 kHz 7.12692 GHz -64.41 dém -55.47 dB -15.47 dB
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Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_5965

Spectrum
Ref Level 10.00 dBm Offset 15.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.18 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -59,390 MHz 500,000 kHz 5.90484 GHz -57.02 dBm -52.84 dB -12.84 dB
-59.390 MHz | -39.590 MHz  500.000 kHz | 5.90596 GHz -57.00 d@m | 52.83dB  -13.04dB
-39.590 MHz -20,800 MHz | 500.000 kHz 5.94365 GHz -41.62 dBm -37.44 dB -17.21dB
-20,800 MHz -19.800 MHz | 500.000 kHz 5.94421 GHz -44.39 dBm -40.22 dB -20.42 dB
19.800 MHz 20.800 MHz =~ 500,000 kHz 5.98579 GHz -44.47 dBm -40.29 dB -20.49 dB
20.800 MHz 39.590 MHz | 500.000 kHz 5.98643 GHz -42.34 dBm -38.16 dB -17.80 dB
39.590 MHz 99,390 MHz | 500.000 kHz 6.02428 GHz -58.82 dém -54.65 dB -14.71 dB
59,390 MHz 100,000 MHz = 500.000 kHz 6.02524 GHz -58.85 dém -54.67 dB -14.67 dB
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Date: 4.JUL.2024 17:00:50

11AX40MIMO_Ant7_5965

Spectrum

&)

Ref Level 10.00 dBm
Count 100/100

Offset 15.30 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
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B
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-80 dBm

CF 5.965 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -4.30 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz 59,600 MHz | 500.000 kHz 5.90509 GHz -57.24 dém -52.94 dB -12.94 dB
59,600 MHz | -39.730 MHz | 500.000 kHz | 5.90563 GHz -57.25dBm | 5294 dB  -13.08dB
-39.730 MHz 20,870 MHz | 500.000 kHz 5.94372 GHz -41.39 dBm -37.09 dB -16.91 dB
-20.870 MHz -19.870MHz | 500.000 kHz 5.94414 GHz -43.62 dBm -39.52 dB -19.72 dB
19.870 MHz 20.870 MHz 500,000 kHz 5.98586 GHz -44.68 dBm -40.38 dB -20.58 dB
20.870 MHz 39.730 MHz | 500.000 kHz 5.98634 GHz -42.70 dBm -38.39dB -18.19 dB
39.730 MHz 99,600 MHz | 500.000 kHz 6.02405 GHz -58.59 dém -54.28 dB -14.62 db
59.600 MHz 100,000 MHz = 500.000 kHz 6.02623 GHz -58.58 dBm -54.27 dB -14.27 dB
™
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Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AS6
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6165

Spectrum
Ref Level 10.00 dBm  Offset 1543 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.07 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59,540 MHz 500,000 kHz 6.10521 GHz -56.67 dBm -51.61dB -11.61dB
-59.540 MHz | -39.690 MHz 500,000 kHz | 6.10559 GHz -56.68 dam | 5161dB  -11.69dB
-39.650 MHz -20.850 MHz | 500.000 kHz 6.12874 GHz -46.80 dBm -41.74 dB -15.19 dB
-20,850 MHz -19.850 MHz | 500.000 kHz 6.14416 GHz -43.21 dBm -38.15 dB -18.35 dB
19.850 MHz 20.850 MHz =~ 500,000 kHz 6.18584 GHz -43.84 dBm -38.77 dB -18.97 db
20.850 MHz 39.690 MHz | 500.000 kHz 6.18648 GHz -41.98 dBm -36.91dB -16.64 dB
39.690 MHz 99,540 MHz | 500.000 kHz 6.22437 GHz -58.42 dém -53.36 dB -13.46 dB
59.540 MHz 100,000 MHz = 500.000 kHz 6.22463 GHz -58.62 dBm -52.56 dB -13.56 dB
7
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11AX40MIMO_Ant7_6165

Spectrum o
Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.165 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.81 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59,570 MHz 500,000 kHz 6.10318 GHz -55.67 dBm -51.86 dB -11.86 dB
-59.570MHz  -39.710MHz | 500.000 kHz | 6.10630 GHz -54.60 dam | 50.79dB -11.32dB
-39.710 MHz -20.860 MHz | 500.000 kHz 6.12880 GHz -45.93 dBm -42.11 dB -15.60 dB
-20.860 MHz -19.860 MHz | 500.000 kHz 6.14415 GHz -41.50 dBm -37.60 dB -17.89 dB
19.860 MHz 20.860 MHz = 500.000 kHz 6.18585 GHz -41.62 dBm -37.81dB -18.01 dB
20.860 MHz 39,710 MHz 500,000 kHz 6.18637 GHz -39.90 dBm -36.08 dB -15.87 dB
39.710 MHz $9.570 MHz  500.000 kHz 6.22452 GHz -56.04 dgm 52.23 dB -12.26 dB
59.570 MHz 100,000 MHz = 500.000 kHz 6.22602 GHz -56.38 dBm -52.57 dB -12.57 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6405

Spectrum
Ref Level 10.00 dBm  Offset 15.74 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.64 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.460 MHz 500,000 kHz 6.34539 GHz -55.15 dBm -50.50 dB -10.50 dB
-59.460 MHz  -39.640 MHz 500,000 kHz | 6.34621 GHz -54.48 dam | -49.83dB  -10.24 dB
-39.640 MHz -20.820 MHz | 500.000 kHz 6.36891 GHz -46.34 dBm -41.60 dB -15.20 dB
-20.820 MHz -19.820 MHz | 500.000 kHz 6.38419 GHz -42.65 dBm -38.01 dB -18.21 dB
19.820 MHz 20.820 MHz =~ 500.000 kHz 6.42581 GHz -43.70 dBm -39.06 dB -19.26 dB
20.820 MHz 39.640 MHz | 500,000 kHz 6.42637 GHz -41.32 dBm -36.68 dB -16.45 dB
39.640 MHz 99,460 MHz = 500.000 kHz 6.46407 GHz -55.66 dBm -51.01 dB -11.25dB
59,460 MHz 100,000 MHz = 500.000 kHz 6.46521 GHz -56.03 dém -51.38 dB -11.38 dB
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11AX40MIMO_Ant7_6405

Spectrum o
Ref Level 10.00 dBm  Offset 15.73 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBm g
-20 dBm T
-30 dBm = =
-40 dBm M
-50 dBm Lar —""’m v
604l __._—---"“"Jw ‘h‘*"‘*-nu_._
-70 dBm
-80 dBm
CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.43 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -59.450 MHz 500,000 kHz 6.34532 GHz -57.09 dBm -52.66 dB -12.66 dB
-59.450 MHz  -39.630 MHz 500,000 kHz | 6.34556 GHz -57.38 dém | 52.95dB  -12.96 dB
-39.630 MHz -20.820 MHz | 500.000 kHz 6.38373 GHz -42.03 dBm -37.60 dB -17.41dB
-20.820 MHz -19.820 MHz | 500.000 kHz 6.38419 GHz -44.58 dBm -40.15 dB -20.35 dB
19.820 MHz 20.820 MHz =~ 500.000 kHz 6.42581 GHz -43.55 dBm -39.12 dB -19.32 dB
20.820 MHz 39.630 MHz 500,000 kHz 6.42637 GHz -41.03 dBm -36.60 dB -16.37 dB
39.630 MHz 99,450 MHz | 500.000 kHz 6.46378 GHz -57.22 dgm -52.80 dB -13.20 dB
59,450 MHz 100,000 MHz = 500.000 kHz 6.46450 GHz -57.81 dém -52.39 dB -13.39 dB
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samranis. FCC RF Test Report Report No. : FR452307F

11AX40MIMO_Ant5_6445

Spectrum
Ref Level 10.00 dBm  Offset 15.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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Spectrum Emission Mask Standard: None
Peak Power -4.08 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-100.000 MHz -59.430 MHz 500,000 kHz 6.38528 GHz -55.69 dBm -51.61dB -11.61dB
-59.430 MHz | -39.620 MHz 500,000 kHz | 6.38558 GHz -55.73 dém | 5164dB  -11.65dB
-39.620 MHz -20.810 MHz | 500.000 kHz 6.40861 GHz -47.18 dBm -43.10 dB -16.47 dB
-20.810 MHz -19.810 MHz | 500.000 kHz 6.42420 GHz -43.08 dBm -39.00 dB -19.20 dB
19.810 MHz 20.810 MHz =~ 500.000 kHz 6.46580 GHz -43.19 dBm -39.11dB -19.31 dB
20.810 MHz 39.620 MHz | 500,000 kHz 6.48231 GHz -48.01 dBm -43.93dB -16.91 dB
39.620 MHz 99,430 MHz | 500.000 kHz 6.50368 GHz -55.44 dgm -51.36 dB -11.82 db
59,430 MHz 100,000 MHz = 500.000 kHz 6.50444 GHz -56.38 dBm -52.30 dB -12.30 dB
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Ref Level 10.00 dBm  Offset 15.58 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -4.72 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -59.510 MHz 500,000 kHz 6.38358 GHz -58.69 dBm -53.97 dB -13.97 dB
-59.510MHz  -39.670MHz  500.000 kHz | 6.38600 GHz -58.50 dam | 53.78dB  -14.09dB
-39.670 MHz -20.840 MHz | 500.000 kHz 6.42361 GHz -42.38 dBm -37.66 dB -17.43 dB
-20.840 MHz -19.840 MHz | 500.000 kHz 6.42419 GHz -43.57 dBm -38.85 dB -19.45 dB
19.840 MHz 20.840 MHz =~ 500.000 kHz 6.46583 GHz -44.90 dBm -40.18 dB -20.38 dB
20.840 MHz 39.670 MHz 500,000 kHz 6.46645 GHz -42.48 dBm -37.76.dB -17.50 dB
39.670 MHz $9.510 MHz | 500.000 kHz 6.50420 GHz -58.99 dém 54.27 dB -14.46 dB
59.510 MHz 100,000 MHz = 500.000 kHz 6.50620 GHz -59.17 dém -54.45 dB -14.45 dB
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samranis. FCC RF Test Report Report No. : FR452307F

11AX40MIMO_Ant5_6485

Spectrum
Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
-10 dBém
-20 dBm ] I
-30 dBm
-40 dBm ““‘\\—.\_
-50 dBm o
Ry T
-70 dBm
-80 dBm
CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.83 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.480 MHz 500,000 kHz 6.42385 GHz -55.63 dBm -51.80 dB -11.80 dB
-59.480 MHz  -39.650 MHz 500,000 kHz | 6.42621 GHz -55.01 dém | 51.19dB  -11.60dB
-39.650 MHz -20.830 MHz | 500.000 kHz 6.44874 GHz -46.61 dBm -42.78 dB -16.22 dB
-20.830 MHz -19.830 MHz | 500.000 kHz 6.46418 GHz -42.81 dBm -38.98 dB -19.18 dB
19.830 MHz 20.830 MHz =~ 500,000 kHz 6.50582 GHz -43.87 dBm -40.05 dB -20.25 dB
20.830 MHz 39.650 MHz | 500.000 kHz 6.50640 GHz -41.36 dBm -37.54 dB -17.30 dB
39.650 MHz 99,480 MHz  500.000 kHz 6.54415 GHz -56.08 dém -52.26 dB -12.46 dB
59,480 MHz 100,000 MHz = 500.000 kHz 6.54471 GHz -56.50 dBm -52.67 dB -12.67 dB
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11AX40MIMO_Ant7_6485

Spectrum o
Ref Level 10.00 dBm Offset 15.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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-70 dBm
-80 dBm
CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.40 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-100.000 MHz -59.400 MHz 500,000 kHz 6.42463 GHz -57.82 dBm -53.43 dB -13.43 dB
-59.400 MHz  -39.600 MHz 500,000 kHz | 6.42585 GHz -57.87 dém | 5347dB -13.62dB
-39.600 MHz -20,800 MHz | 500.000 kHz 6.46357 GHz -41.04 dBm -36.64 dB -16.37 dB
-20,800 MHz -19.800 MHz | 500.000 kHz 6.46421 GHz -43.69 dBm -39.20 dB -19.49 dB
19.800 MHz 20.800 MHz =~ 500,000 kHz 6.50579 GHz -44.66 dBm -40.26 dB -20.46 dB
20.800 MHz 39.600 MHz | 500,000 kHz 6.50631 GHz -42.87 dBm -38.47 dB -18.26 dB
39.600 MHz 99,400 MHz | 500.000 kHz 6.54433 GHz -59.33 dém -54.93 dB -14.97 db
59,400 MHz 100,000 MHz = 500.000 kHz 6.54457 GHz -59.37 dém -54.97 dB -14.97 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6525

Spectrum
Ref Level 10.00 dBm  Offset 15.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
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-80 dBm
CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.45 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -59,580 MHz 500,000 kHz 6.46503 GHz -56.61 dBm 52.16 dB -12.16 dB
-59.580 MHz  -39.720 MHz 500,000 kHz | 6.46617 GHz -56.02 d@m | 51.58dB  -12.03dB
-39.720 MHz -20.860 MHz | 500.000 kHz 6.48887 GHz -47.00 dBm -42.56 dB -16.08 dB
-20.860 MHz -19.860 MHz | 500.000 kHz 6.50417 GHz -43.28 dBm -38.83 dB -19.43 dB
19.860 MHz 20.860 MHz =~ 500.000 kHz 6.54583 GHz -43.80 dBm -39.35dB -19.95 dB
20.860 MHz 39,720 MHz | 500,000 kHz 6.54627 GHz -42.36 dBm -37.92dB -17.74 dB
39.720 MHz 99,580 MHz  500.000 kHz 6.58447 GHz -57.50 dém -53.05 dB -13.12 dB
59.580 MHz 100,000 MHz = 500.000 kHz 6.58475 GHz -57.85 dém -53.41 dB -13.41 dB
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11AX40MIMO_Ant7_6525

Spectrum o
Ref Level 10.00 dBm  Offset 15.46 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit heck PARS
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-70 dBm

-80 dBm

CF 6.525 GHz 10001 pts Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -4.41 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.420 MHz 500,000 kHz 6.46509 GHz -57.24 dBm -52.83 dB -12.83 dB
-59.420 MHz | -39.610MHz 500,000 kHz | 6.46563 GHz -57.08 d@m | 5266dB -12.69dB
-39.610 MHz -20.810 MHz | 500.000 kHz 6.50370 GHz -41.57 dBm -37.15dB -16.94 dB
-20.810 MHz -19.810 MHz | 500.000 kHz 6.50420 GHz -44.28 dBm -39.87 dB -20.07 dB
19.810 MHz 20.810 MHz =~ 500,000 kHz 6.54580 GHz -43.46 dBm -39.05dB -19.25 dB
20.810 MHz 39.610 MHz 500,000 kHz 6.54628 GHz -41.29 dam -36.87 dB -16.67 dB
39.610 MHz 99,420 MHz  500.000 kHz 6.58400 GHz -57.85 dém -53.44 dB -13.64 dB
59,420 MHz 100,000 MHz = 500.000 kHz 6.58443 GHz -58.00 dém -53.58 dB -13.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6565

Spectrum
Ref Level 10.00 dBm  Offset 15.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
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-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.22 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.360 MHz 500,000 kHz 6.50529 GHz -56.17 dBm -51.95 dB -11.95 dB
-59.360 MHz  -39.570MHz 500,000 kHz | 6.50615 GHz -55.89 ddm | 5167dB -11.98dB
-39.570 MHz -20.790 MHz | 500.000 kHz 6.52864 GHz -47.62 dBm -43.60 dB -16.97 dB
-20.790 MHz -19.790 MHz | 500.000 kHz 6.54422 GHz -44.41 dBm -40.19 dB -20.39 dB
19.790 MHz 20.790 MHz = 500.000 kHz 6.58578 GHz -44.15 dBm -39.93 dB -20.13 dB
20.790 MHz 39.570 MHz 500,000 kHz 6.59110 GHz -44.14 dBm -39.92 dB -17.66 dB
39.570 MHz 99,360 MHz  500.000 kHz 6.62395 GHz -56.27 dgm -52.05 dB -12.30 dB
59,360 MHz 100,000 MHz = 500.000 kHz 6.62453 GHz -56.71 dgm -52.49 dB -12.49 dB
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11AX40MIMO_Ant7_6565

Spectrum o
Ref Level 10.00 dBm  Offset 15.13 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf==28:
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e
-70 dBm
-80 dBm
CF 6.565 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.34 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.280 MHz 500,000 kHz 6.50547 GHz -57.44 dBm -53.10dB -13.10dB
-59.280 MHz  -39.520MHz 500,000 kHz | 6.50577 GHz -57.36 ddm | 53.02dB  -13.05dB
-39.520 MHz -20.760 MHz 500,000 kHz 6.54353 GHz -40.25 dBm -35.91 dB -15.60 dB
-20.760 MHz -19.760 MHz 500,000 kHz 6.54425 GHz -42.16 dBm -37.82dB -18.02 dB
19.760 MHz 20.760 MHz | 500.000 kHz 6.58575 GHz -41.79 dBm -37.45dB -17.65 dB
20.760 MHz 39.520 MHz | 500,000 kHz 6.58627 GHz -39.76 dBm -35.41dB -15.20 dB
39.520 MHz 99,280 MHz  500.000 kHz 6.62411 GHz -58.93 dém -54.59 dB -14.60 dB
59.280 MHz 100,000 MHz = 500.000 kHz 6.62631 GHz -58.79 dém -54.45 dB -14.45 dB
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samranis. FCC RF Test Report Report No. : FR452307F

11AX40MIMO_Ant5_6685

Spectrum
Ref Level 10.00 dBm  Offset 15.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.83 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -59,390 MHz 500,000 kHz 6.62548 GHz -56.95 dBm 52.12dB -12.12dB
-59.390 MHz | -39.590 MHz  500.000 kHz | 6.62646 GHz -56.29 dam | S5146de -11.97dB
-39.590 MHz -20,800 MHz | 500.000 kHz 6.66367 GHz -41.60 dBm -36.77 dB -16.54 dB
-20,800 MHz -19.800 MHz | 500.000 kHz 6.66421 GHz -45.13 dBm -40.30 dB -20.50 dB
19.800 MHz 20.800 MHz =~ 500,000 kHz 6.70579 GHz -45.26 dBm -40.42 dB -20.62 dB
20.800 MHz 39.590 MHz | 500.000 kHz 6.70637 GHz -42.80 dBm -37.97 dB -17.72 dB
39.590 MHz 99,390 MHz | 500.000 kHz 6.74382 GHz -58.11 dém -53.268 dB -13.62 dB
59,390 MHz 100,000 MHz = 500.000 kHz 6.74445 GHz -58.85 dém -54.02 dB -14.02 dB
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11AX40MIMO_Ant7_6685

Spectrum o
Ref Level 10.00 dBm Offset 15.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
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-70 dBm
-80 dBm
CF 6.685 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.81 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.420 MHz 500,000 kHz 6.62545 GHz -55.49 dBm -51.68 dB -11.68 dB
-59.420 MHz | -39.610MHz 500,000 kHz | 6.62625 GHz -55.36 ddm | 51.55dB -11.96dB
-39.610 MHz -20.810 MHz | 500.000 kHz 6.66370 GHz -37.38 dBm -33.57 dB -13.36 dB
-20.810 MHz -19.810 MHz | 500.000 kHz 6.66420 GHz -38.71 dBm -34.90 dB -15.10 dB
19.810 MHz 20.810 MHz =~ 500,000 kHz 6.70580 GHz -38.55 dBm -34.75 dB -14.95 dB
20.810 MHz 39.610 MHz 500,000 kHz 6.70916 GHz -38.40 dBm -34.59 dB -13.16 dB
39.610 MHz 99,420 MHz  500.000 kHz 6.74361 GHz -57.57 dgm 53.76.dB -14.25 dB
59,420 MHz 100,000 MHz = 500.000 kHz 6.74721 GHz -58.10 dBm -54.20 dB -14.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6845

Spectrum
Ref Level 10.00 dBm Offset 15.50 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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-80 dBm
CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.81 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.480 MHz 500,000 kHz 6.78421 GHz -55.98 dBm -51.17 dB -11.17 dB
-59.480 MHz  -39.650 MHz 500,000 kHz | 6.78553 GHz -56.19 dam | 51.37dB -11.38dB
-39.650 MHz -20.830 MHz | 500.000 kHz 6.82368 GHz -41.09 dBm -36.28 dB -16.07 dB
-20.830 MHz -19.830 MHz | 500.000 kHz 6.82418 GHz -43.16 dBm -38.34 dB -18.54 dB
19.830 MHz 20.830 MHz =~ 500,000 kHz 6.86582 GHz -43.97 dBm -39.16 dB -19.36 dB
20.830 MHz 39.650 MHz | 500.000 kHz 6.86634 GHz -41.73 dBm -36.92 dB -16.70 dB
39.650 MHz 99,480 MHz  500.000 kHz 6.90419 GHz -57.87 dém -53.06 dB -13.24 dB
59,480 MHz 100,000 MHz = 500.000 kHz 6.90681 GHz -58.02 dém -53.20 dB -13.20 dB
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11AX40MIMO_Ant7_6845

Spectrum o
Ref Level 10.00 dBm  Offset 15.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.16 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.280 MHz 500,000 kHz 6.78529 GHz -54.35 dBm -50.19 dB -10.19 dB
-59.280 MHz  -39.520MHz 500,000 kHz | 6.78575 GHz -54.3¢ ddm | 50.18dB -10.20 dB
-39.520 MHz -20.760 MHz 500,000 kHz 6.80851 GHz -42.68 dBm -38.72 d -12.01 dB
-20.760 MHz -19.760 MHz 500,000 kHz 6.82425 GHz -38.51 dBm -34.35 dB -14.55 dB
19.760 MHz 20.760 MHz | 500.000 kHz 6.86575 GHz -38.70 dBm -34.54 dB -14.74 dB
20.760 MHz 39.520 MHz | 500,000 kHz 6.86761 GHz -37.82 dBm -33.66dB -12.87 db
39.520 MHz 99,280 MHz  500.000 kHz 6.90425 GHz -56.02 dém -51.86 dB -11.88 dB
59.280 MHz 100,000 MHz = 500.000 kHz 6.90485 GHz -55.83 dBm 51.67 dB -11.67 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR452307F

11AX40MIMO_Ant5_6885

Spectrum
Ref Level 10.00 dBm  Offset 1543 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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Spectrum Emission Mask Standard: None
Peak Power -4.91 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.300 MHz 500,000 kHz 6.82559 GHz -56.04 dBm -51.13dB -11.13dB
-59.300 MHz  -39.530MHz 500,000 kHz | 6.82577 GHz -55.95 dam | 51.04dB  -11.08dB
-39.530 MHz -20.770 MHz | 500.000 kHz 6.86372 GHz -40.50 dBm -35.50 dB -15.37 dB
-20.770 MHz -19.770 MHz | 500,000 kHz 6.86424 GHz -41.77 dBm -36.86 dB -17.06 dB
19.770 MHz 20.770 MHz | 500,000 kHz 6.90576 GHz -43.38 dBm -38.47 dB -18.67 dB
20.770 MHz 39.530 MHz |~ 500.000 kHz 6.90626 GHz -41.52 dBm -36.61dB -16.40 dB
39.530 MHz 99,300 MHz | 500.000 kHz 6.94385 GHz -58.03 dém 53.12 dB -13.30 dB
59,300 MHz 100,000 MHz = 500.000 kHz 6.04471 GHz -58.46 dBm -52.55 dB -13.55 dB
7
I ) [T
Date: 4.JUL.2024 17:21:0%
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Spectrum o
Ref Level 10.00 dBm Offset 15.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
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CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.48 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -62,540 MHz 500,000 kHz 6.82199 GHz -55.72 dBm -51.24 dB -11.24 dB
-62,540 MHz | -41.690 MHz = 500.000 kHz | 6.82375 GHz -55.20 dém | 50.72dB -11.46dB
-41.650 MHz -21.850 MHz | 500.000 kHz 6.84920 GHz -44.09 dBm -39.61 dB -13.99 dB
-21.850 MHz -20.850 MHz | 500.000 kHz 6.86316 GHz -39.65 dBm -35.17 dB -15.37 dB
20.850 MHz 21.850 MHz = 500.000 kHz 6.90684 GHz -40.54 dBm -36.06 dB -16.26 dB
21.850 MHz 41,690 MHz =~ 500,000 kHz 6.91422 GHz -41.40 dBm -36.92 dB -13.95 dB
41,690 MHz 62,540 MHz | 500.000 kHz 6.94621 GHz -55.44 dgm -50.96 dB -11.73 dB
62.540 MHz 100,000 MHz = 500.000 kHz 6.94750 GHz -56.54 dBm -52.06 dB -12.06 dB
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